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TEST REPORT

BETC-CL2-2015-02799

T / F’: i 24 TR Cementitious Structural Insulated Panels
Name of Engineering/ Product

THACHAT Dalian Quacent New Building Materials Co.,Ltd
Client
ﬁ%%%ﬂ Entrusted test

Test Category

EXEZHRIBERELER B F 0

NATIONAL CENTER FOR QUALITY SUPERVISION
AND TEST OF BUILDING ENGINEERING



EXERH TERERERR & 08K WS
TEST REPORT OF NATIONAL CENTER FOR QUALITY
SUPERVISION AND TEST OF BUILDING ENGINEERING

W95 (No. of Report) : BETC-CL2-2015-02799 % 1 7 3t 9 J(Page 10f9)
Z ¥ B A7 (Client) Dalian Quacent New Building Materials Co.,Ltd
4k (ADD.) be 10’,.r(r?a‘?e”;i'r‘]ftﬁ‘:z]?:'g‘a" Free | BBHE (N0 | CL2-2015-02799
Cementitious Structural Insulated Bh o
B o ZFR (Name) B R E (State) Normal
(Sample) |, o i)
UACENT 1. 22%3. 66%0. 255
Fifs (Brand) o (Type/Model) )
(% = fﬁt iz ; Dalian Quacent New Building Materials Co.,Ltd
anufacturer
> =X
% # H M Nov. 30, 2015 A - 3 blocks
(Date of delivery) (Quantity)
R ol ad RS E L B IR BOE el L
(Name of engineering)
i H Load test g Lab of Beisanhuan
A A (ltem) (Place)
(Test) X 2% Electronic balance, Dial indicator, tape H # Dt i a0 s
(Instruments ) measure, etc (Date) S
(_? ?‘% ﬁidﬁ ) GB 50204-2015 Code for acceptance of constructional quality of concrete structures
est based on
AMaEdElh o o e ek
(Criteria based on)

R 36 45 i (Conclusion)

According to GB 50204-2015 Code for acceptance of constructional quality of concrete structures, test results

are listed in page 2~9.

(Follow blank)

Remarks: |t ai s

fit¥E (Approval) | ##% (Verification) | 34 (Chieftester) | HE:ZHIIE (Tel)

%M /ﬁk jyv i%,% (86)010-84283858




ExERH TERELERRPOLORK RS
TEST REPORT OF NATIONAL CENTER FOR QUALITY
SUPERVISION AND TEST OF BUILDING ENGINEERING

R E S (No. of Report) : BETC-CL2-2015-02799 % 2 3 3t 9 F(Page 4 of 9)
NO. of sample CL2-2015-02799-1 Length of sample, mm 3660
Span (L), mm 3460 Deflection control values i;igg;:j:m
Test Data
NO. Lo.ading Loading \:alue Deflection Fallimenti Dello
Quantity (kg) (kN/m”) (mm)

1 258 0. 60 1.28 No crack and abnormal sound, etc
2 258 1. 20 2.84 No crack and abnormal sound, etc
3 258 1. 80 302 No crack and abnormal sound, etc
4 258 2. 40 5.01 No crack and abnormal sound, etc
5 258 3.00 5..92 No crack and abnormal sound, etc
6 172 3. 40 6. 10 No crack and abnormal sound, etc
7 172 3. 80 7.60 No crack and abnormal sound, etc
8 142 4. 20 B8 No crack and abnormal sound, etc
< 172 4. 60 9. 04 No crack and abnormal sound, etc
10 172 5.00 e No crack and abnormal sound, etc
11 172 5. 40 10. 55 No crack and abnormal sound, etc
12 172 5. 80 10. 86 No crack and abnormal sound, etc
13 172 6. 20 11273 No crack and abnormal sound, etc
14 172 : 6. 60 12314 No crack and abnormal sound, etc
15 172 7.00 12561 No crack and abnormal sound, etc
16 172 7. 40 1386 No crack and abnormal sound, etc
17 172 7.80 14. 30 No crack and abnormal sound, etc




HXEBEATERERERR H 0K KME
TEST REPORT OF NATIONAL CENTER FOR QUALITY
SUPERVISION AND TEST OF BUILDING ENGINEERING

R&E%i S (No. of Report) : BETC-CL2-2015-02799 % 3 B 3t 9 Fi(Page 5 of 9)
Loading Loading Value Deflection . 5
NO. ; 2 Fallimenti Dello
Quantity (kg) (KN/m®) (mm) .
18 172 8.:20 16:85 No crack and abnormal sound, etc
19 172 8. 60 16. 60 No crack and abnormal sound, etc
20 172 9.00 18. 39 No crack and abnormal sound, etc
21 572 9.40 22.96 No crack and abnormal sound, etc
22 172 9. 80 30. 27 No crack and abnormal sound, etc
LAl 172 10. 20 More than the range No crack and abnormal sound, etc
24 172 10. 60 7 No crack and abnormal sound, etc
25 172 11. 00 / No crack and abnormal sound, etc
26 172 11. 40 / No crack and abnormal sound, etc
27 172 11. 80 / Ecessive deflection, abnormal sound
28 179 12. 20 / Ecessive d.eﬂ§ct10n,. abnormal sound
significant increase
29 1572 12. 60 / Sample break

(Follow blank)




HXEATERERBERLEP OB KW E
TEST REPORT OF NATIONAL CENTER FOR QUALITY
SUPERVISION AND TEST OF BUILDING ENGINEERING

&S (No. of Report) : BETC-CL2-2015-02799 % 4 71 3t 9 F(Page 4 of 9)
NO. of sample CL2-2015-02799-2 Length of sample, mm 3660
Span (L), mm 3460 Deflection control values i;igg:;[lfirj:m
Test Data
NO. Lo.ading Loading \zl'alue Deflection Fallimenti Dello
Quantity (kg) (KN/m™) (mm)

1 258 0.60 : 0.94 No crack and abnormal sound, etc
2 258 1. 20 0. 77 No crack and abnormal sound, etc
3 258 1. 80 1559 No crack and abnormal sound, etc
4 258 2.40 2526 No crack and abnormal sound, etc
) 258 3.00 3.90 No crack and abnormal sound, etc
6 172 3.40 4.91 No crack and abnormal sound, etc
7 172 3.80 6.09 No crack and abnormal sound, etc
8 172 4.20 08 No crack and abnormal sound, etc
9 172 4. 60 8. 84 No crack and abnormal sound, etc
10 172 5.00 10. 00 No crack and abnormal sound, etc
11 172 5.40 L1510 No crack and abnormal sound, etc
12 172 5. 80 11. 66 No crack and abnormal sound, etc
13 172 6. 20 12. 99 No crack and abnormal sound, etc
14 172 6. 60 13136 No crack and abnormal sound, etc
15 172 =00 1370 No crack and abnormal sound, etc
16 172 7. 40 14. 35 No crack and abnormal sound, etc
17 1172 7.80 15. 00 No crack and abnormal sound, etc




HExgAITERERERR ST ORKHSE
TEST REPORT OF NATIONAL CENTER FOR QUALITY
SUPERVISION AND TEST OF BUILDING ENGINEERING

&S (No. of Report) : BETC-CL2-2015-02799 % 5 T 3t 9 F(Page5 of 9)
NO. Lo.ading Loading \Zlalue Deflection allite i Polle
Quantity (kg) (KN/m"”) (mm) .

18 572 8.20 16. 14 No crack and abnormal sound, etc
19 172 8. 60 146431 No crack and abnormal sound, etc
20 172 9.00 18. 31 No crack and abnormal sound, etc
21 172 9. 40 19275 No crack and abnormal sound, etc
22 172 9. 80 AT No crack and abnormal sound, etc
23 172 10. 20 29¢03 No crack and abnormal sound, etc
24 172 10. 60 More than the range No crack and abnormal sound, etc
25 172 11. 00 / No crack and abnormal sound, etc
26 172 11. 40 / Ecessive deflection

27 172 11. 80 / Ecessive deflection, abnormal sound
28 172 12. 20 / Ecessive deflection, destabilization

(Follow blank)




HxgATERERERR D OB RE
TEST REPORT OF NATIONAL CENTER FOR QUALITY
SUPERVISION AND TEST OF BUILDING ENGINEERING

W45 (No. of Report) : BETC-CL2-2015-02799 % 6 7 3t 9 T (Page 6 of 9)
NO. of sample CL2-2015-02799-3 Length of sample, mm 3660
Span (L), mm 3460 Deflection control values haes o
L/360=9. 6mm
Test Data
NO. Lo.ading Loading \27alue Deflection Fallimenti Dello
Quantity (kg) (KN/m™) (mm)

1 258 0. 60 1.28 No crack and abnormal sound, etc
2 258 1290 1. 89 No crack and abnormal sound, etc
3 258 1. 80 3235 No crack and abnormal sound, etc
4 258 2.40 3. 96 No crack and abnormal sound, etc
5 258 3. 00 5. 69 No crack and abnormal sound, etc
6 172 3. 40 6.9 No crack and abnormal sound, etc
e 172 3. 80 Th No crack and abnormal sound, etc
8 172 4. 20 930 No crack and abnormal sound, etc
9 172 4. 60 10. 68 No crack and abnormal sound, etc
10 14700 5.00 L1 No crack and abnormal sound, etc
1l 172 5. 40 12. 13 No crack and abnormal sound, etc
12 172 5. 80 13. 41 No crack and abnormal sound, etc
13 172 6. 20 14. 49 No crack and abnormal sound, etc
14 172 6. 60 15. 49 No crack and abnormal sound, etc
15 172 7.00 15. 84 No crack and abnormal sound, etc
16 172 7. 40 16. 73 No crack and abnormal sound, etc
17 172 7. 80 e No crack and abnormal sound, etc




EXxgEHATERERERRPLORRHRE
TEST REPORT OF NATIONAL CENTER FOR QUALITY
SUPERVISION AND TEST OF BUILDING ENGINEERING

#EGS (No. of Report) : BETC-CL2-2015-02799 % 7 ;1 3t 9 F(Page 7 of 9)
Loading Loading Value Deflection - X
NO. ) 2 Fallimenti Dello
Quantity (kg) (kN/m”) (mm) |
18 172 8. 20 18. 47 No crack and abnormal sound, etc
19 2 8. 60 18. 85 No crack and abnormal sound, etc
20 172 9.00 19. 77 No crack and abnormal sound, etc
21 k75 9.40 25: 3T No crack and abnormal sound, etc
22 172 9. 80 29. 39 No crack and abnormal sound, etc
23 112 10. 20 More than the range No crack and abnormal sound, etc
24 172 10. 60 / No crack and abnormal sound, etc
25 172 11. 00 V4 No crack and abnormal sound, etc
26 172 11. 40 % Ecessive deflection, abnormal sound
97 172 11. 80 / Ecessive d.ef]e':ctlon,' abnormal sound
significant increase
28 172 12. 20 / Sample break

(Follow blank)
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TEST REPORT OF NATIONAL CENTER FOR QUALITY
SUPERVISION AND TEST OF BUILDING ENGINEERING

&GS (No. of Report) : BETC-CL2-2015-02799 % 8 T 3t 9 F(Page 8 of 9)
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TEST REPORT OF NATIONAL CENTER FOR QUALITY
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3t 9 Ti(Page 9 of 9)

B9 M

BETC-CL2-2015-02799

W& %S (No. of Report) :

8d %4 @ 150mm O.C.
WM AT
8d nails @ 150mm, interlacing

both mamm17

235mm #
EPS: Nwmam LA R
Continuous glue
< ImmKik B
B Cement board: 9mm

3660

2-2" x 10" £t Spline //ma #4T @ 150mm O.C.
XU ZE A AT )

8d nails @ 150mm, interlacing

both sides
A 1220 ,

_M*H B 1220 5 cSIPs floor panel connection details
e SCALE: 1:50

KRR RER (cSIPs)

Cementitious Structural Insulated Panels

Smm KR
Fiber-cement board: 9mm

38X235 SPF &+t
SPF lumber:38mmX235mm

KERTADRER (SIPs) Mg TSR
Cementitious Structural Insulated
Panels Component Anatomy

Sample Drawing




